
Bauhaus-Universität Weimar
in co-operation with DWA

Deutsche Vereinigung für Wasserwirtschaft, Abwasser und Abfall e.V.

Further education

1. Edition

Correspondence course
Water and the Environment

Subject matter

Applied process engineering in industrial wastewa-
ter treatment

ex
cer

pt



ex
cer

pt



Index of Authors

Applied process engineering in industrial wastewater
treatment
SS 2014
1. Edition
Bauhaus-University Weimar – Correspondence course »Water and Environment«

Deutsche Vereinigung für Wasserwirtschaft, Abwasser und Abfall e.V.

(DWA)
DWA

Chapter 1 - Introduction

Chapter 2 - Wastewater treatment in the food industry

Chapter 3 - Other industries using predominantly orga nic constituents
[...]
• Aerobic biological treatment with film reactors (e. g. moving bed biofilm 

reactors, trickling filters, etc.)

Combinations of 
processes

The combination of processes that is preferred in individual cases depends on the
grade-specific composition of the wastewater to be treated. Table 3.12 provides an
overview of the possible combinations, depending on the mills’ production sched-
ule. The processes indicated are those that frequently occur, although other proc-
esses and combinations of processes which are not explicitly listed can also be de-
ployed.

Sample calculation 3.1 (dissolved air flotation for paper manufacture):

In this example, the intention is to calculate the necessary surface area for dis-
solved air flotation, with the following parameters:

• Inflow: 2.5 l/s
• Solids loading (LoadArea – LA): 3 kg/(m2·h)
• Maximum solid content in flotation tank (Dry Matterflotation tank – DMft): 3 g/l
• Design-related experiments identified that the optimal ratio of Qin to Qreturn is 

5.

Steps toward a solution:

• DMin · Qin  DMft · (Qin + Qreturn)
• Areq = DMft · (Qin + Qreturn) / LA
• Areq = 3 kg/m3 · (2.5 · 3.6 m3/h + 1/5 · 2.5 · 3.6 m3/h) / 3 kg/(m2·h) = 10.8 m2

ex
cer

pt
DWA/Bauhaus-Universität Weimar – Weiterbildendes Studium »Wasser und Umwelt« 3 – 31



Other industries using predominantly organic constituents Applied process engineering in industrial wastewater treatment
1. Edition
Table 3.12: Selected processes, depending on the origin of the wastewater [5]

Aerobic processes

Activated sludge 
plants

Activated sludge plants to purify wastewater from the paper industry should be
constructed in such a way that a gradient in the sludge loading occurs (plug-flow,
cascade plants), thereby avoiding the formation of bulking sludge. The composition
of the wastewater means that it is virtually impossible in single-stage, completely
mixed systems to control the formation of bulking sludge. In addition to the classic
procedures that use activated sludge tanks and final sedimentation, sequencing
batch reactors (SBR) and membrane aeration have also been used in recent years, or
are being tested. 

Moving bed biofilm 
reactors

Moving bed biofilm reactors (MBBRs) are often used as the first stage in two-
stage facilities. They contain plastic support media which act as substrate for the bi-
omass, and which are retained with meshes at the outflows from the reactor. Their
specific density of 0.9 to 1.3 g/cm3 means they are kept afloat by the aeration of the
reactors. Two-stage facilities with an MBBR as the first stage are operated without
intermediate settling.

Anaerobic processes

Advantages Anaerobic wastewater purification, which has already become popular to treat the
vapour condensates from cellulose production, has also recently met with increasing
interest in the paper industry. The essential reasons for this are the low energy de-
mand, the option of using biogas, and the minor accumulation of excess sludge.
Thanks to the state of development that the various anaerobic processes have
reached, anaerobic purification of paper mill wastewater with a COD concentration
of 2,000 mg/l can be considered a viable option. Installations are already operating
with lower concentrations in the wastewater.

Production schedule Preferred biological process(es)

Sulphate cellulose Oxygenated cascade aeration 
Moving bed biofilm reactor + aeration

Sulphite cellulose Anaerobic reactor + aeration

Wood-free papers

BOD < 70 mg/l Biofilter

BOD > 70 mg/l 2-stage biofilter, cascade aeration 

Coated papers Cascade aeration, moving bed biofilm reactor + aeration

Wood-containing papers Moving bed biofilm reactor + aeration

Papers containing waste paper Moving bed biofilm reactor + aeration with anaerobic re-
actor + aeration

ex
cer

pt
3 – 32 DWA/Bauhaus-Universität Weimar – Weiterbildendes Studium »Wasser und Umwelt«



Applied process engineering in industrial wastewater treatment
1. Edition

Other industries using predominantly organic constituents
The UASB process 
and types of tall 
reactor

The upflow anaerobic sludge blanket (UASB) process and the resulting types of tall
reactor have become popular for the treatment of paper mill wastewater. A sizing
parameter of between 6 and 10 kg COD /(m3·d) is usually chosen for the UASB
process. The more sophisticated pellet reactors (e. g. internal circulation (IC) reac-
tors or biobed reactors) are operated with volumetric loadings of between 17 and
25 kg/(m3·d). The main emphasis when applying the anaerobic process is corru-
gated base paper production, since this is where high sulphate concentrations are
generally lacking and plant tends to run with low specific water volumes with in-
creased COD concentrations. 

3.3.6.3 Example of two-stage aerobic / aerobic wastewater treatment

We will begin by presenting the treatment of wastewater from a paper mill where
two paper machines produce approx. 400,000 Mg per annum of wood-containing,
coated rotogravure papers. The aeration facility was initially conceived in 1982 as a
one-stage operation (with a second line added in 1988), and was supplemented with
an upstream MBBR in 2004. This was brought about by changes to the product mix
as well as the installation of a new peroxide groundwood bleaching unit which led
to higher specific COD loads in the wastewater. Furthermore, there were occasional
operating problems in the old facility caused by high sludge indices, as is often the
case with single-stage facilities in the area of paper wastewater purification.

Sample calculation 3.2 (IC reactor):

In this example, the intention is to calculate the diameter of a circular IC reactor 
for the purification of wastewater that accumulates during paper manufacturing.

• CCOD, in = 2,400 mg/l
• Qin = 4,000 m3/d
• Possible design parameters for IC reactors: level of water = 20–24 m; volu-

metric loadings = 22–26 kg COD/(m3·d)

Steps toward a solution:

•  Parameters chosen for reactor: Lreactor = 24 kg COD/(m3·d) and hlw = 22 m
• COD load: Ldesign, COD = CCOD, in · Qin = 2,400 g/m3 · 4,000 m3/d = 9,600 

kg/d
• Calculate reactor volume required:

Lreactor = Ldesign, COD / VIC, total 
 VIC, total = Ldesign, COD / Lreactor = 9,600 kg/d / 24 kg/(m3·d) = 400.0 m3

• Calculate area required: hlw = 22 m 
 AIC, total = VIC, total / hlw = 400.0 m3 / 22 m = 18.2 m2

•  Selected: 2 reactors where AIC  AIC, total / 2 = 9.1 m2

• Calculate diameter: AIC = /4 · D2 
 D = (4 · AIC / )1/2 = (4 · 9.1 m / )1/2 = 3.4 m 
 selected: D = 3.5 m  AIC, total = 19.2 m2 and VIC, total = 423 m3ex

cer
pt
DWA/Bauhaus-Universität Weimar – Weiterbildendes Studium »Wasser und Umwelt« 3 – 33



Other industries using predominantly organic constituents Applied process engineering in industrial wastewater treatment
1. Edition
Sizing parameters The sizing parameters for the expanded facility are indicated in Table 3.13. 

Table 3.13: Sizing parameters for an aerobic / aerobic wastewater treatment facility

Treatment stages The wastewater treatment facility with two lines initially comprises neutralisation,
two circular primary settlement tanks, and a cooling plant (six heat exchangers and
two cooling towers in the relevant cooling water circuit) where the wastewater is
cooled to 35 C. The newly built high-performance MBBRs that are placed up-
stream of the existing activated sludge tanks (see Figure 3.11) each have a volume
of 1,137 m3 and are designed for a volumetric loading of 7.5 kg COD/(m3·d). The
reactors are filled (to a level of 30 %) with support media to promote the growth of
biomass, and they manifest a specific surface area of 380 m2/m3. In order to control
the growth of biofilm on the support media, airlift pumps and a spray system to
combat foam are installed in the reactors. Aeration and mixing through are assured
by perforated pipes. The subsequent activated sludge tanks each have a volume of
2,000 m3 and are equipped with medium-sized bubble compressed air aeration. In
the case of average DM contents of 5–7 g/l, the BOD5 sludge loading in the acti-
vated sludge tanks amounts to approx. 0.3 kg BOD5/(kg DM·d). The two final sedi-
mentation tanks are equipped with suction scrapers, and the excess sludge is dewa-
tered in a belt filter press. 

Parameter Unit Value

Inflow m3/d 14,400

COD mg/l 1,300

COD kg/d 17,000

Solids mg/l 2,900

Temperature C 47

ex
cer

pt
3 – 34 DWA/Bauhaus-Universität Weimar – Weiterbildendes Studium »Wasser und Umwelt«



Applied process engineering in industrial wastewater treatment
1. Edition

Other industries using predominantly organic constituents
Fig. 3.11: Diagram showing the example of a two-stage aerobic / aerobic wastewa-
ter treatment plant (Image: Veolia Wasser GmbH)

Operational out-
comes

Ever since the expanded facility was put into service, it has been possible to demon-
strate the long-term operational stability of the chosen plant technology. 40-50 % of
the COD load from the inflow is degraded in the new MBBRs. As a result of this,
the sludge index in the second aeration stage has improved so that it is consistently
below 100 ml/g (indices of up to 700 ml/g were measured before the MBBRs were
put into service). Flaking of solids from the final sedimentation tank have no longer
been recorded since the plant was rebuilt. With a mean inflow load of 14.2 Mg
COD/d (mean inflow concentration = 1,055 mg/l COD), a mean of 166 mg/l COD
was measured in the outflow of the final sedimentation tank. The overall level of ef-
ficiency for COD degradation comes to approx. 85 %. A COD concentration of 310
mg/l must be adhered to in the outflow. The declared value is fixed at 240 mg/l, and
is safely adhered to for the above-mentioned inflow loads. 

Within the context of managing operations at this facility, one should pay particular
attention to effectively controlling the growth on the packing media at the high-load
stage. Nutrient dosing should also be continuously monitored and carefully antici-
pated, and the facility should be run so that it can cope appropriately with peak
loads and hold-ups in production. 

  Neutralisation Primary settlement (2 lines) MBBR (2)Cooling tower (2 lines)

Dosing of

hydrochloric acid

and flocculants

Dosing of

N and P

Raw wastewater 

from mill

Fibre sludge to dewatering

Heat exchanger

(2 lines)

Activation (2 lines) Final sedimentation (2 lines)

Receiving water
Flocculants

Belt filter 

press
Container

Outflow to receiving water

Return sludge

Excess sludge

ex
cer

pt
DWA/Bauhaus-Universität Weimar – Weiterbildendes Studium »Wasser und Umwelt« 3 – 35



Other industries using predominantly organic constituents Applied process engineering in industrial wastewater treatment
1. Edition
3.3.6.4 Example of two-stage anaerobic / aerobic wastewater treat-
ment

Sizing parameters The following example presents the wastewater purification facility for a paper mill
that manufactures corrugated base paper and testliners from waste paper; its annual
capacity is 400,000 Mg. Table 3.14 shows the sizing parameters for this facility. 

Table 3.14: Sizing parameters for an anaerobic / aerobic wastewater treatment plant

Treatment stages Solids are removed as part of the production process, and the wastewater is subse-
quently fed into the wastewater treatment facility with almost no solids remaining in
it. After cooling to approx. 32 C in an air cooler, the wastewater is initially fed into
a combined buffer- and hydrolysis tank (retention time for buffer and hydrolysis: 2 h
respectively). As a result of the hydrolysis, three anaerobic reactors are charged.
These anaerobic (IC) reactors have a total volume of 1,650 m3, a diameter of 5 m,
and a height of 28 m. The reactors are designed for a volumetric loading of 24.2
kg/(m3·d) for 75 % COD degradation. An additional, identically constructed tank
serves as a storage tank for the sludge pellets from the reactors, although it can if re-
quired be adapted to form a fourth anaerobic reactor. The sulphur is removed from
the biogas in a biological desulphurisation facility and the gas is converted into elec-
tricity in two CHPs, which greatly improves the overall economic viability of
wastewater purification.

In order to make operation of the facility more flexible, the anaerobic stage can to
some extent be circumvented, and clarified wastewater from the outflow of the final
sedimentation tank can be recirculated into the anaerobic reactors. Anaerobic pre-
purification is followed by aerobic purification in two activated sludge tanks with a
total volume of 5,000 m3 as well as two final sedimentation tanks with suction
scrapers. The activated sludge tanks are equipped with injector aerators, and some
of the outflow from the final sedimentation tank can be recirculated into paper pro-
duction.

Parameter Unit Value

Inflow m3/d 7,416

COD mg/l 5,394

COD kg/d 40,000

Solids mg/l 200

Temperature C 35

ex
cer

pt
3 – 36 DWA/Bauhaus-Universität Weimar – Weiterbildendes Studium »Wasser und Umwelt«



Applied process engineering in industrial wastewater treatment
1. Edition

Other industries using predominantly organic constituents
Fig. 3.12: Diagram showing the example of a two-stage anaerobic / aerobic waste-
water treatment plant (Image: Veolia Wasser GmbH)

The facility has been in service since March 2005. Approx. 80 % of the COD inflow
load is degraded during the anaerobic stage. COD concentrations < 180 mg/l are
generally achieved in the outflow from the final sedimentation tanks. The COD
level of efficiency for the entire facility is thus approx. 97 %. The operating param-
eters for the anaerobic stage should be set so that lime precipitation is broadly
avoided and one achieves an even pellet bed in the reactors with a high organic dry
matter content.

Operational out-
comes

After the wastewater purification plant had become operational, it was initially pos-
sible to observe noticeable lime precipitation which adversely affected biological
degradation and throughflow in the reactors. This problem was solved by optimis-
ing the water cycles in the production of paper. One special feature of this wastewa-
ter purification facility is the use of a cyclone to separate lime from the return
sludge. This device discharges calcariferous sludge from the system so that the
inorganic part in the activated sludge can be kept to a minimum value.

The option of using biogas for energy means that, viewed overall, a facility com-
prising a preliminary anaerobic stage and a second aerobic stage can constitute a
meaningful and economically viable way of purifying wastewater. This mainly ap-
plies to more concentrated wastewater, as is present in this example of a mill that
processes waste paper.

 

 

Emergency burn-off stack

Gas storage tank

Gas

washer
Sulphur

reactor

Sulphur

separator

CHP

Desulphurised biogas

Cooling

stage

Raw wastewater

from paper mill

(solids removed)

Dosing of

N and P,

NaOH

Hydrolysis/

buffer

RecirculationBypass

Anaerobic

IC reactor

(3 lines)

Sulphur sludge
Opportunity for

recirculation in

hydrolisisFinal sedimentation 

(2 lines)
Outflow to receiving water

Receiving waterActivation (2 lines)

Cyclone

Return sludge

Lime sludge Dewatering in paper mill

(alternatively)

Flocculants

Belt filter

press

ex
cer

pt
DWA/Bauhaus-Universität Weimar – Weiterbildendes Studium »Wasser und Umwelt« 3 – 37



Other industries using predominantly organic constituents Applied process engineering in industrial wastewater treatment
1. Edition
ex
cer

pt
3 – 38 DWA/Bauhaus-Universität Weimar – Weiterbildendes Studium »Wasser und Umwelt«



Applied process engineering in industrial wastewater treatment
1. Edition

Other industries using predominantly organic constituents
Bibliography

References

[1] Abwasserverordnung (AbwV). Verordnung über Anforderungen an
das Einleiten von Abwasser in Gewässer (AbwV); Anhang 1, Häus-
liches und kommunales Abwasser. Bundesgesetzblatt Nr. 49 vom
28.09.2001, S.2450, zuletzt geändert mit Bundesgesetzblatt Nr.45